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LP 9971-C / Lp 9974 — C

Thank you to choose 9971 -C 9974-C Post-bed compound feed lockstitch
sewing machine with roller.

Thisis a instruction book & parts list jt could help you how to use machine g how

1. BRIEF lNTRODUCTlON OF MACHINE

9971-C(Singie Needie)/ 9974-C (Double needle) Post-peq compound feeg
with roller clockstitch Sewing machine is a high-grade Product of Post-beg sewing

rollerpresser: it's climbing Capacity is very good. itis Special suitable for Sewing
high-grade leather shoes, bags & gloves etc.arc leather products,

2. MAIN SPECIFICATIONS

Max.Sewing Speed: 2500 needle/min.
Scope of Needle Stitch Adjusted: 1.3~7mm.
Presser Foot Lift: 7mm,

- Needle Trave|: 41mm,

Needle System: Dpx5, 1 1#~20%.

Hook Assy. Type: Vertical Hook Assy.

- Sewing Capacity: 6mm,

» Lubrication Way: Lubricating By Hand.

I. Motor: 370w(Ciutch Motor Special Used For Sewing Machine),

TOMmMoows

3. BE CAREFUL

C. After You cleaned the Mmachine, please oil all the position which need
lubricating use sewing-machine oil,
D.If sewing materia) and thread was changed or the Vulnerable parts was



4. INSTALLATION OF NEEDLE{DRAWING 1 )

Please use DP x 5. 11#~20# needle, the thickness of needle should be decided
according to the thickness of sewing material & thread.

When you installing needle, the needle’s iong slot should face the operator’s left
side, then put the needie shank into needle hole, and take itup to the bottom of
needle hole, then tighten the clamping screw.

5. THE METHOD OF PUTTING BEOBBIN & BOBBIN CASE IN HOOK ASSY.
(Drawing 2}

A. Open post cap assy(A).

B. Lift up bobbin lever(B).

C. Lead bobbin thread out about 50mm, then putthe end of thread in slot of
babbin case.

D. Put the bobbin case with babbin in hook assy.

E. Put down bobbin lever(B).

F. Leading needle thread by left hand, rotating driving wheel by right hand, when
the bobbin thread is putled out, then put the bobbin thread on a side.

G. Closed the post cap assy(A).



6. THE wWAY OF THREADING, (Drawing 3)

When threading the needie thread, the needle bar should be the Pasition of highest

7. ADJUSTING OF THREAD TENSION (Drawing 4, 5. 6)
The normal stiteh of this sewing machine should be as same as drawing A showing.

thread is too big. You should turn tension nut clockwise to increase the pressure of needle
thread. Orloosen the adjusting-screw(B) using smal Screwdriver to reduce the tension
of bobbin thread



8. REGULATING THE PRESSURE
OF PRESSER FEET (Drawing 7)

The pressure of presser feet should be regulated according to the thickness of sewing
material. If the sewing materiai is more thicker, the pressure of presser feet should be
increased, in this time, you may turn round reguiating-screw on the back of head
clockwise as drawing showing. On contrary, reduce the pressure.

9.

9. REGULATING STITCH LENGTH (Drawing 8)

A.Press down the stitch length regulating-button (B) using forefinger of left
hand.

B. Turn round the pulley blance wheel(A) slowly by right hand.

C.When the stitch length regulating-button(B) was pressed down, you may
regulate the stitch length. ‘
D. The figure of stitch length is shown on the pulley blance wheel(A), the
figure is more bigger then the stitch length is more bigger. Turning round the
pulley blance wheel(A) until the figure of stitch length you need aim at datum
point(C), then loosen the stitch Length regulating-button(B) and it return back
to the to the original position. Then the stitch length is regulated good.

10.

| 9

. | SR

4 - !
1 T [ N —
P

2 0T

1. 55mn

N2

10. REGULATING THE GAP BETWEEN HOOK ASSY AND NEEDLE (Drawing 9)

We suggest that the gap between hook assy and needle shouid be regulated
by special technicianes or peoples having operating experiences.

A. Turning round the pulley blance wheel by hand, when the needle go up 2mm
from the lowest position, the position of needle hole should be lower 1.6mm than
hook top. .
B. Turning round the pulley blance wheel by hand, when the needle go up 2mm
from the lowest position, hook top should aim at needle slot and the gap is 0.05mm.




TROUBLE, CAUSE & REMEDY

Trouble Cause Remedy
Thréd (1)The quality of thread is pool. Replace thread which is very good.if the thickness of thread
Breaking| (2)Caused by needle is not even or there is some jointin thread, do not use it.
Needie curving Replace a new needle.
Needle installing wrong Re-installing needle.
Needle is too small{(compared Replace a needle which fit the thickness of thread.
with thread) Looseing threading nut.
(3)The tension of heedle threadis too big.
Stitch (1)Reasons caused by needle Replace needle.
Dropping| Needie curving Replace a needle which fit the thickness of thread.
: Needie not fit the thickness of
thread.
(2)Reasons caused by wrongly installing needle Insert needle to the fixed-position plane of needie bar.
When inserting needle, the depth of it is not enough. Re-installing needle.
When inserting needle, the needle is inclined.
(1)Tension of needle thread is too small Turn round tension adjusting nut colockwise to regulate needle
. (2)Take-up springis too loosen. ‘thread.
R (3)Tension of bobbin thread is too big. Adjusting the tension of take-up spring, when sewing thicker
Thread . ) . : .
Floating material(stitch length is long)}, the tension of take-up spring

should be increased.
Tighten the spring plate screw of hook case.
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ARM BED AND IT'S ACCESSORIES
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A ARM BED AND IT'S ACCESSORIES
Name of Part Q TY

Part No. 9971-C 9974-C Remarks
A1055-0A  ommmmmoeemeee—eeee Thread Guide Wire ------—-—=--—-———==-- 1 1
J1041-0A mmmmmmmee- Stopper ------------—=---—-----—-——=-- 1 1
J1051-0A —o-oo——mmmmee- 4 Hole Thread Retainer -------——--=----- 1 1
J1052-6A | mmmmmmoommmmmmeeee Thread Guide Wire ~--------=~-----———--= 1 1
J1063-0A  mrmommmmmomo————o Thread Take-up Cover ——------—-—------= 1 1
J1077-0A mmmmmemmmeo—me—eee—e Needle Bar Upper BushingCap -----——-——~ 1 1
J4360-0A  mmmmmmmmmmeeeoeee Bottom Cover -=~~-=~-—-——=---—-===--———- 1 1
J4365-0A  mmmmmoomoo——eooo Bracket --——-—-—=—--—-=mommom oo i 1
T1010-0A  ===oooommsomo—o——— Face Plate --——------———-----——==~——--=~ 1 1
T1012-0A  mmmommmmooooees Arm Side Cover -------——==-—————-—---— 1 1
T3030-0A  memmmomms—memoe——— Arm Side Cover ~=—-——==———==w--—-—=—--—- 1 1
ZMBo40117 mmmomomommmoomoo—es Screw (M4X0,7X8) —--==-——-——-—————-o—- 1 1
ZMBOo4017 mmmmmemem——mo—ooeeo Screw (M4X0.7X7) -————=~=--=---——————- 1 1
ZMBOsS003 0 mmmmmmmmmmoememeemmee Screw (M5X0.8X7) ————-——==---———————- 5 5
ZMBO5004 000 mmmmmmmoomomss—ooee Screw (M5X0.8X10) ——-———---————====== 5 5
ZMBO5007 00 ToTmTTooommmoooeo—- Screw (M5X0.8X25) ------=--~-—————-—- 1 1
ZMBO5010 = mmmmmooosoomoooo—e- Screw (M5X0.8X35) —--=-——-—=—=——----= 1 1
ZMBO6002 0 mmmmmmssmmomooooos Screw (M6X1.0X10) ———--———======-mm-m- 2 2
ZMCO0s001  mmmommmmsoomooooooo Screw (M5X0.8X8) ~—---——-==-==mm-mm-o 1 1
ZMHO4001  mmmmmemmmemomooeoe Screw (M4X0.7X4) ——-———==-mm-mmmmmm— 1 1

._.2.....



UPPER THREAD TENSION REGULATOR MECHANISM
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B. _ UPPER ‘THREAD TENSION REGULATOR MECHANISM

Name of Part

Part No. 9971-C 9974-C Remarks
A1021-0A - lemsionspring oo T 1 2
A1024-1A = Spring Guide Assy ~--.._______ T 1 2
A1026-1A - IhreadTension Stug --—..________ 1 2
A1027-1A ~== Thread Take-up Spring ~=-~e_____ 0 1
A1028-1A "~ IensionReleasing pin ~-..._______ 7" 1 1
A1028-2A -~ IensionReleasing pin ... 0 1
A1030-0A - Ihread Guide Bracket ~--.__________ 7 1 2
A1031-0A - Ihread Guide Dise ~~--_.______ 77" 1 2
A1032-0A --~ Thread Guide Spring ~-~-eoo_______ 1 2
A1033-0A =~ Thread Guide Cap oo T 1 2
A1034-0A =~ Tension Djsc Washer ~——_._______ 1 2
A1035-0A 77 TemsionDis¢ - T 2 4
A1036-0A ~=~ Tension Release Spring —~————o__________ 1 1
A1038-0A "~ UpperThread Tension Plate - 1 1
B1027-04 == Thread Take-up Spring —--eee 1 0
J1026-0A - IhreadTension Stug —---___________ 7" 0 1
J1026-3A ' - Ihread Tension Stuq —--_._.____ 77 1 0
71020-0A == Thread Tension Regulator Assy, —~—._______ 9 0
T1020-1A —= Thread Tension Regulator Assy, -—-_______ 0 1
T1037-0A —— Tension Release Plate ~——-—_____________ 1 1
T1043-0B --  Tension Releasing pin ————.______ """ 1 1
ZMB04011 ~~  Screw (M4X0.7%8) ~—eeo T 1 1
ZMB04022 --~  Screw (M4X0.7x15) . _____ T 1 1
ZMN06001 -—--  Nut (M4X0.7x18) ~eve T 1 1
ZSB06001 --~~  Screw (3/32-56x6.3) ~—eo..________ - 0
ZSB06003 "~~~ Screw (3/32-56x 12) o 0 1
Z8G09004 —=-  Screw (9/64-40) oo T 2 2
ZSG09005 DT Sorew(9/64-40) - 1 >
ZSL09001 "7 Nut(9r.gox3y . T ——— 2 2
ZSN16002 T Nut(a-a0x12) TS 1 P
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SINGLE-DIRECTION BEARING SHAFT MECHANISM
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C S!NGLE-DIRECTION BEARING SHAFT MECHANISM
Name of part Q' TY
Part No. 9971-C 9974-C Remarks _
BN061014 7 NeedleBearing -~ T 2 2
BW-GE-8E T Bearng oo 1 1
BWGE4E(1 K e 1 1
BWGE4E(3 I B S 0 1
BWGE4E04 MK e 1 )
J1500-0A e e 1 1
J1501-0A " FreeWheeling - 2 2
RA200160 T RefainingRing 2 2
RE000080 T OERING e 4 4
T1505-0A "7 BearingBracket ... 1 1
WA099002 o Washer oo 4 4
WA099003 o Vasher - p 2
WA99004 e 2 2
WA099005 o esher e P 2
XB116002 O e 4 4
ZMB04015 ==  Screw (M4X0.7x10) —eee 4 4
ZMB06007 - Screw(M6><1.0><13) ------------------- 1 1

_.6_



J121 3—?1\( small)

Ji21 3—-1| A( large)

ROLLER PRESSER FOOT MECHANISM

Ji21 3—.'.]5A( middle)

RC100085 RC100085 RC100085

YAO25117 J1512—0A YA025117 J1512—~0A YAO25117 J1512-0A

J1510—0A ZMC02505 J1510-1A ZMC02505 J510-3A ZMC02505

J1511-0A J511-1A JI511-3A

V151304 ZMA02501 J1513-04 ZMAO2501 & ZMA02501

0BM00020 ——+ OBM00020 ——o OBM00020 ———o

RA200160 RA200160 RA200160

BB—688ZZ BB-68822 BB-68822

WA089015 WA089015 WAD89015

BB—68827 B8B--688Z2 BB-—-6882Z

RB300080 RB300080 p RB300080 ——&

J1515—-0A J1515-1A ,ﬁ\ J1515=1A 7§

J1514—0A J1S14—1A . J1514—1A .

IMB04035 ZMB04035 ZMB04035

ZMC02502 ZMC02502 ZMC02502

WA029002(0.2) WA029002(0.2) WA029002(0.2)
WA029003(0.3) WA029003(0.3) WA029003(0.3)
WA029004(0.1) WA0298004(0.1) WAD29004(0.1)




D. ROLLER PRESSER FOOT MECHANISM

Name of Part Q TY

Part No. 9971-C 9974-C  Remarks
BB-688ZZ .- BallBearing ~—-———=—=——=~=-=-—=-—-—-==-= 2 2
J1213-0A —— Roller Presser Assy. (Small) ——===~-—=--—=~- 1 1
J1213-1A -— Roller Presser Assy. (Middle) ----~--——-=--~- 1 1
J1213-3A -— RollerPresser Assy.(Large) —————=-------- 1 1
J1510-0A —— Gear ———-——————=—m———m—mmm———————emme e 1 1
J1510-1A —— Gear ————-—=-m————m—mmm———— oo 1 1
J1510-3A —— Gear ———————---——=mo——m——em oo ———mme 1 1
J1511-0A -— Presser ————-=r--=-——=—==~--—————=e--—=o- 1 1
J1511-1A Presser ———-———-—===------—=---—=—--=-- 1 1
J1511-3A Presser —-———==-——=—————=r-—-————=m-—=- 1 1
J1512-0A Presser Shaft Seat (Front) ——--——-~---- 1 1
J1513-0A Presser Shaft Seat (Back) ~——————-==-- 1 1
J1514-0A Roller Presser Bracket ——~~--—---—--=-~-=~ 1 1
J1514-1A Roller Presser Bracket ————--==-----—- 1 1
J1515-0A Guide Seat ——-———~=---—==——-—==r=-= 1 1
J15156-1A Guide Seat —~---——-—--——==---——--——- 1 1
OBM00020 1 ____ W 24 24
RA200160 Retaining Ring ——=-----=-=-—===-=~=-= 1 1
RB300080 Retaining Ring ——-——=--~—===—=====~~- 1 1
RC100085 Spring Washer ———-—---===—===-=====-= 1 1
WA0298002 Washer ———=—=————————===-——=—————~ 1 1
WA028003 Washer ————~-—-——=—————=w=—m———————— 1 1
WA029004 Washer ———-==——=——~———mm e ——— 1 1
WAQ89015 Washer —~———=-==—————————===m—————— 1 1
YA025117 Pin —--m-m-osmmmm s oo omoommmmm oo 1 1
ZMA02501 Screw (M2.5X0.45X2) ————-———=========~= 3 3
ZMB04035 Screw (M4X0.7X8) —~—======-—====—- 1 1
ZMC02502 Screw (M2.5X0.45X6) ———-——===-=-======= 1 1
ZMC02505 Screw (M2.5X0.45X4.8) —~-—-——————=~ 3 3

_8....



TAKE-UP LEVER MECHANISM

J1069—-0A
ZMHO5003
ZMHOS5003 J1060-0A
WA088005
J1068-0A J1067—0A
BN071008
HoB4—OA BNFJ—1010W

RB500080

BNO71008 J1066—0A é’ -

J1068—0A b/ J1065—1A

JI081—-0DA ™~
BB—6242Z

ZMD04002

J1074~0A
ZMDO500t

J1065—0A
BB-688ZZ

RB500080




E. TAKE-UP LEVER MECHANISM
Name of Part Q' TY

Part No. 9971-C 9974-C Remarks
BB-624Z7 --- BallBearing —————===--==-——====-—--=-—= 1 1
BB-6882Z --- BallBearing ----—=-—--——=~--—---=-—==--- 2 2
BNO71008 --- Needle Bearing —————-—~=-—----~-====~-- 2 2
BNFJ-1010W --- Needle Bearing ~~—-—---—-==m------———== 1 1
J1060-0A -~ Thread Take-up Assy. ————————===~-====-- 1 1
J1061-CA _- Take-up Lever Support Stud —-=—--—--=----= 1 1
J1064-0A -~ Take-up Frameg ==~-—---==-———==c-—-———=-- 1 1
J1065-0A -~ Take-up Lever ———=--————==-——=—=-————~= 1 1
J1065-1A -~ Bushing ~——--—-————-—=v-r———mmmm - 1 1
J1066-0A -—— Take-up Crank Pin --—-~——-=-=-==—---——-—-- 1 1
J1067-0A -- Need!e Bar Connecting Crank Rod —-=~-----~ 1 1
J1068-0A ~—  Washer ————=—=—mmmmmm e m e 2 2
J10689-0A -— Bushing -======mmmmmm e m oo 1 1
J1074-CA -- Needle Bar Connecting Stud -———-—-~---~---- 1 1
RB500080 -- RetainingRing —==~=-===-—~—--—-=====~=~ 2 2
WAO089005 -~ Washer ~=~———-+-——==——-roommmmm—m oo 1 1
ZMDO04002 --  Screw (M4X0.7X13.5) ~---~—-——--——————- 1 1
ZMDO05001 --  Screw {M5X0.8X12.5) ~~~------=--—~---- 1 1
ZMHO05003 -—— Screw (M5X0.8X8) -~-~-~-=----——-————-- 3 3



J1100-04A

J1098-04A
J1099-04A

J1105-0A

BB8204ZZNR J1242-08 9971-C
J1242-18 9974.C
J1103-0A
BB6004ZZNR

ZMH08002

T1322~-0A




F. : UPPER SHAFT AND BALANCE WHEEL MECHANISM

_ Name of Part Q'TY
Part No. 9971-C 9974-C Remarks
BB6004ZZNR .—— BallBearing ————===—==-==-=~---——=T-=-—== 2 2
BBB204ZZNR - .-- BallBearing ————==-=—=—-—--=r~---==-----=< 1 1
J1097-0A __ \Washer —=-————=~————mmmm=—m——mm—— == 2 2
J1098-0A =~ Bushing —---—-—====——-——=---——=mmmo o 1 1
J1099-0A -—— ThrustRing ——=~———=--—===r—=—==-——"—-—=== 1 1
J1100-0A -- Upper Shaft ———----—-=-—---——m-—=--—=-- i 1
J1103-0A -—— Upper Shaft Bushing ~--=-~---==~~—-=-—== 2 2
J1105-0A ——  Pulley Blance Whee} -—-—=—-—-=~-----==--= 1 1
J1106-0A | -~ CrankCam ———=m———===—-mm—mm———em oo 1 1
J1242-08B —- Feed Regulator Scale —~-—---——=~——-=---= 1 0
J1242-1B —— Feed Regulator Scale ———--———=——=-=——==~ 0 1
T1320-0A ——~  Timing Belt Whee| -—=—-—-=-~--=-—-~=--—-== 2 2
T1322-0A .-~ Timing Belt ———~-—-=-——==r===————=--——=-- 1 1
ZMA04001 ——. Screw (M4X0.7X3) ——=--——==-===---=---- 2 2
ZMA06003 —-  Screw (MBX0.756X7) —-———=-=====-—===--= 1 1
ZMAO700t1 -~ Screw (M7X1.0X16.5) —~==—===--—====—-=- 1 1
ZMBO7001 --  Screw (M7X1.0X22) ==——====—-==-=-—=-—= 1 1
ZMC06001 —~  Screw (MBX1.0X16) —~--~-==—==—==—~--=== 1 1
ZMC06002 --  Screw (MBX1.0X35) —=—---===--==—-===—- 1 1
ZMHO06002 ' -~ Screw (M6X0.75X8) =--—————==—=-==——--=~ 8 8
ZMHO6004 -- Screw (MBX0.76X10) ~———-=-==——======== 2 2
ZMJ05002 --  Screw (M5X0.8X12) —---—-——=-—===--==—— 2 2



ZMBO4016 @_ —
J/ ?—zwosooa

|

J1430-0A

WA159001

|-~ J1343—-0A

BN151917
J1345-0A

UPPER SIDE SHAFT MECHANISM

J1420-0A

ZMBO5005 |— 9920 M (USE)
@ 9810 M(USE)
ZMB06007 ~ |
AB1 425-0A/ ZMBO5005
BN242810
)

J1344-0A

ZMHO6007

\J I 34;-01\

J1428-0A &

J1343-0A

J1345—-0A

BN151917

RB200240




UPPER SIDE SHAFT MECHANISM

Part No.

Name of Part

Q TY

9971-C 9974-C

Remarks

AB1425-0A
BNO81110
BN151917
BN242810
J1341-0A
J1343-0A
J1344-0A
J1345-0A
J1420-0A
J1425-0A
J1427-0B
J1428-0A
J1430-0A
J1431-0A
RB200240
WA159001
ZMB04016
ZMBO05005
ZMB06007
ZMHO086007
ZMJo5008

Supporting Arm -——-
Needle Bearing ———-

Needie Bearing ——=--——-——-=-"—"""7=77""

Neddle Bearing ~—-—-~-—=-==——==-—==—==-=

Bushing ———~--———-
Bushing -==————---
Collar ——=———=-———~-
Washer ---————=-——~--—=-m-—mm-—=-moom
Upper Side Shaft -—-

Crank With Eccentric

Screw (M4X0.7X10)
Screw (M5X0.8X13)
Screw (M6X1.0X13)
Screw (M6X0.75X5)
Screw (M5X0.8X10)

1
0
2
0
2
2
1
2
1
0
0
0
1
1
0
1
1
1
1
1
1



9974-C (usk)

T1070-1A

ZMB04012 T

J1078-0A

J1075~-0A
25808025

25808008

NEEDLE BAR MECHANISM

99108 (USE)

|

INDP x5416

L

TI070-0A

ZMB03002

A1076-0A

ZMJOB001 J1485-0A
J1427-08 !
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NEEDLE

BAR MECHANISM

Part No.

| Name of Part

QTY

9971-C 9974-C

Remarks

A1076-0A
BN081110
INDP X 5#16
J1075-CA
J1079-0A
J1426-0C
J1427-0B
J1480-0A
J1481-0A
J1482-0A
J1483-0A
J1484-0A
J1485-0A
J1486-0A
J4047-0B
RB200120
RE000040
T1070-0A
T1070-1A
WA129001
YA050168
ZMA06005
ZMB03002
ZMB04012
ZMBO5006
ZMJ06001
ZML0O6001
Z5B0800C8
Z3B08025

Thread Guide

Needle Bearing ——-------=~-===-=-==~--=

Needle --—---
Needle Holder
Ring Clamp —-—===———==———=——-——==------

Connecting Rod —--——==~——===--—~==--——=

Pin ————=---
Shaft ———=—————m = m e m
Crank Assy. -~
Crank —----—-
Pin -~—————-—-
Bracket ———=—-=m—-mmm— o
Spring —————--——==-m-—— =
Spring Plate -
Pin —————--- :

Retaining Ring —=-=~—————=--———==~=~----

E-Ring ————-
Needle Bar ——
Needle Bar —-
Washer ————===—m——— e
Pin --—-——

Screw (M6X 1.0X25) ~—r————————=—-———===
Screw (M3X0.5X4) ~==-=mm——mmmmmm o
Screw (M4X0,7X8) ———————==nm=======-——o
Screw (M5X0.8X16) ——————-———=====--=--
Screw (M6X1.0X8) —=====mmm——m=mmmmm o
Nut (M6X1.0X4.8) ~——------——————=mmmm
Screw (1/8-44X4) ---=———=-—==-————~waoo
Screw (1/8-44X3) ——————————===mmmmm—— e

_a_.-\m_xm_hol\)_\_t_so_\_L_L..A._l._..\_t_.'s._x..\__k_l._;_nf\)mo



NEEDLE BAR ROCKING MECHANISM
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NEEDLE BAR ROCKING MECHANISM

Part No.

Name of Part

Q' TY
9971-C 9974-C

Remarks

BN15197
J1073-0A
J1081-0A
J1082-CA
J1090-0A
J1092-0A
J1093-0A
J1335-0A
J1340-0A
J1341-0A
J1341-1A
J1342-0A
J1342-1A
J1343-0A
J1343-1A
J1344-0A
J1345-0A
XB110002
XB314001
XB400002
YB040025
ZMB04006
ZMB04029
ZMB05002
ZMBO0O5005
ZMB06003
ZMHO06005
ZMH06007

Needle Bearing —~=-—~-———o———c _______ 2 0
Needle Bar Bushing ~---~———————________ 1 1
Needle Bar Connecting Link Guide -—-—----~- 1 1
Needle Bar Guide Slide Blogk ~-—~~-~--==——— 1 1
Needle Bar Support Frame —------—————~-. 1 1
Needle Bar Support Frame Retainer ——------ 0 1
Holder ~-----oooo e 3 3
Crank —=---oomm e 1 0
Needle Bar Shaft ~—---—--oo________ 1 1
Bushing ~—-----oooee 1 0
Bushing —-------omoe 1 0
Bushing —--—--=--ooome 0 1
Bushing ———---oooe e 0 1
Bushing ~---—---or e 4 0
Bushing ——-----~oomee 1 0
Collar ~—--mmmme oo e . 1 1
Washer ~-----oooee o 2 0
OilFelt ~——--mmoe e 1 1
Oil Felt —~—---- T 1 1
Ol Felt ———--ommm e 1 1
TaperPin —---wooooee 1 1
Screw (M4X0.7X4.5) —~—mommmee 2 2
Screw (M4X0.7X6) ~=—~-mccomme 2 2
Screw (M5X0.8X6) ——~———eemmee o ____ 0 1
Screw (M5X0.8X13) —=—-—moccee______ 1 0
Screw (M6X1.0X16) ~———=commeee 1 0
Screw (M8X1.0X12) ~———moomeme 0 1
Screw (M6X0.75X5) ~——meemee 1 1



PRESSER FOOT BAR MECHANISM

0
ZMH05002 —Q, ZMBOS003 ZMK08003
J1181~0A —— J1200-0A

ZMH05002 J1011-0A
- J1205-0A
THe0-0A ZMB05003 J1206—0A
J1300-0A

J1185-0A
ZMA06003 J1270-0A
ZMHO5002 —\ ' ZMG0B004 J1305-0A
J1183-0A ——r]f ZMH08003
ZMHO8003 ' J1301-0A
J1211-0A J1306-0A
ZMB04035
41212-0A J1223—0A(3/32")

J1218-0A
J1219-0A
ZMD04001

jJP

J1223-1A(1/16%)

B 2MB04009

—— 9974-C (USE)




J. PRESSER FOOT BAR MECHANISM

Name of Part Q’ TY
Part No. 9971-C 9974-C Remarks
J1011-0A —— Cover ——=—--—-=-——=-——-smo————— oo 1 1
J1181-0A -— PresserBar Bushing, (Upper) ——=~--——--——= 1 1
J1183-0A -- Presser Bar Bushing, (Lower} ———-—-~—=-="~ 1 1
J1185-0A -- PresserBarHolder ~———————~~-"---~———=-= 1 1
J1200-0A .—— Presser Foot Lifter -—~——---—-==~---—=-——- 1 1
J1205-0A —-— Bushing ~—————==-——=-——=-——==--——-=mooo 1 1
J1206-0A —-— CamShaft ~———————==-——mm— e 1 1
J1211-0A .~ Roller Presser Holder —~=---==—-——==~---- 1 1
J1212-0A .- Roller Presser Holder —-—-——=-=-=—==~---—=~ 1 i
J1218-0A -- 8pring —————=——---=-—---mom—wmmo oo 1 1
J1218-0A -— Angle —————==m-mm—mmm e — 1 1
J1223-0A (3/32” ) .—— PresserFoot ——=--——--——-=--————=--——-~- 0 1
J1223-1A (1/16" ). .—— PresserFoot ——=~-———-—-—-==--—-—=—————~ 0 1
J1270-0A -— Stud ——————-———m e m—mm e 1 1
J1300-0A -—  PresserPlate Spring —~----=-————===--——- 1 1
J1301-0A -~ 8pring —==~=-~--------——e-oo——————— oo 1 1
J1305-0A : --  Knee Lifter Connecting Lever -——-—-———=~--—- 1 1
J1306-0A -— Lifting Lever Assy. —--—=~=--———==-=--—=-~ 1 1
T1180-0A -- PresserBar -—---——-—————---—————---—-es 1 1
ZMA06003 -—  Screw (M6X0.75X7) —===-—======—-——=-=—- 2 2
ZMB04009 -—  Screw (M4X0.7X8) ==~-—===-—————=---——= 0 1
ZMB04035 ——  Screw (M4X0.7X8) ———----—=—-———===n=ro 1 1
ZMBO5003 —~  Screw (M5X0.8X7) ——————==r======—===—= 2 2
ZMD04001 -~  Screw (M4X0.7X8.5) ——--———=====mm————= 1 1
ZMG06004 -—  Screw (M6X1.0) ~——————=———==-mmmr——— 1 1
ZMH05002 ——  Screw (M5X0.8X86) =--=——=—m———————mmmmn 3 3
ZMHO06003 ' ——  Screw (MBX1.0X8) ——-——-=———====-mmrmm— 2 2
ZMK06002 --  Screw (M6X1.0) ————===—====-————==--- - 1 1
ZMKO08003 -~  Screw (M8X0.75) ——————===r—====-——-———= 1 1



K. TIMING BELT DRIVING MECHANISM
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K. TIMING BELT DRIVING MECHANISM
Name of Part Q' TY

Part No. 9971-C 9974-C Remarks
BB6202ZZNR --— BallBearing —--—==--—=———==—=--===--=-== 1 1
BB6203ZZNR -—— BallBearing ———-——-==-—=-==~———=-====-= 2 2
J3010-0A ——— Shaft ————====———mm— e 1 1
J3030-0A —=  Plug ~—=---——m————=msmm—mome oo —mm oo 2 2
J4321-0A -— Collar (Left) ~==——-==————~=r—mmmm 1 1
J4323-0A -~ Collar (Right) —~—--~=~-=========-—=-—-——- 1 1
RB200170 -- RetainingRing ~—~~--—-—=-=====m—-==—-—-———~ 1 1
T1320-0A -~ Timing Belt Whee| -—-------~———=-—————-~ 1 1
T3022-0A -~ Timing Belt —————————=~———m———-- o 1 1
T4130-0A == Timing Belt Wheel --—------——=-——-—-———= 1 1
ZMAO6002 -~=  Screw (M6X0.75%4.5) --—; --------------- 4 4
ZMH06002 -——  Screw (MBX0.75X8) ~====-mm—m——=mm—mm— 2 2
ZMHO06004 ---  Screw (M6X0.75X10) s-~--——————=-———=== 2 2



STITCH REGULATOR MECHANISM

T4301-0A

T4300--0A

\U-‘TH'IS-OA ZSB11041

ZSB11040

T4371-0A
ZMKO5002 i :
L5002 , J4287—0A
J4282-0A
JE280~0A~—— J4281-0A
BNOB1110 - 7 25109002
J4017—-0A




L. STITCH REGULATOR MECHANISM
Name of Part 4 Q' Ty
Part No. 9971-C 9974-C  Remarks
BB690622 --~ Ball Bearing ~--———___________ 1 1
BNO081110 =~ NeedleBearing ~————__________ 1 1
J4017-0A ~= ComnectingRod ~---ooo_________ 1 1
J4047.08 - Bearingstug .. T 1 1
J4280-0A o CamAssy T 1 1
J4281-0A "~ Stitch Regulating Seat ~~--__________ 1 1
J4282-0A = FeedAdjusting Screw ——~—.__________ 1 1
J4283-0A ~- FrictionPlate - _______ " 1 1
J4284-0A -~ Stitch Regulating Fix Seat ~~-.________ 1 1
J4285-0A - Eocentricwhee) -——.__________ 1 1
J4286-0A oSPng e 1 1
J4287-0A T Collar oo T 1 1
REOOOO?O - E-ng ———————————————————————————— 1 1
T4300-0A P T 1 1
T4301-0A CoSeing e T 1 T
T4371-0A " Feeding Adjusting prate --________ 1 1
T4377-0A Coseing e T 1 1
T4378-0A e 1 1
ZMG06005  Serew(Mex1.0) o 1 1
ZMH06004 ~T  Screw (M6X0.75x 10) ~-mem 2 2
ZMK05002 _ Screw(Msxogy - 1 1
ZML05002 _ NutM5x0.8x4y ... 1 1
Z8SB09037 7T Screw (9/64-40x 12) ~ooeee 2 2
ZSB11040 -- Screw(11l€4-40><2.5) --------------- 2 2
ZSB11041 ~=  Screw (11/64-40x7) . ________ 2 2
ZSL09002 = Nut (8/64-40x2.6) ——eo_________ 2 2



FEED SHAFT MECHANISM
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M. FEED SHAFT MECHANISM
Name of Part Q' TY

Part No. 9971-C 9974-C Remarks
BN151917 - NeedleBearing - ________ 3 3
J1314-04 ©- Bushing - 2 2
J1343-0A T Bushing oo 2 2
J1345-0A T Washer oo 3 3
J1424-04 Tl e 1 1
J1430-0A ol e 1 1
J1431-0A o Clamp e 1 1
J4040-0A B e 1 1
J4042.04A T Bushing oo 1 1
J4043-04 o Bushing -eoee 1 1
J4045.04 B 1 1
J4046-0A ol e 1 1
RB200150 7 RefainingRing - 1 1
WA159001 o Washer -—-—eeoo 1 1
ZMA06002 == Screw (M6><0.75><4.5) —————————————————— 2 2
ZMB04016 -= Screw(M4><0.7><10) ———————————————————— 1 1
ZMB05004 =  Screw (M5><0.8><10) ———————————————————— 1 1
ZMDO05003 = Screw (M5X0.8><12.5) —————————————————— 4 4
ZMH06007 T Serew (M8X0.75x8) oo 3 3



CLUTCH SET MECHANISM
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N. CLUTCH SET MECHANISM
Name of Part Q' Ty

Part No, 9971-C 9974-C Remarks
J4010-0A - Shaft oo 1 1
J4320-0A - Shaft oo 1 1
J4330-0A - SafetyClutch ~—~—ooe________ 1 1
J4331-0A "=~ Safety Clutch Seat ~—--ceee______ 1 1
J4332-0A - Hingestud oo 1 1
J4333-0A oolateh e 1 1
J4334-0A == Drop-nPin -~ 1 1
J4335-0A = Spring - 1 1
J4336-04A RN 1 1
J4337-0A oSeing e 2 5
J4338-0A oSl e 2 2
J4339-0A -— Coup!er(Rf.ght) ———————————————————————— 1 1
J4340-0A ~~ ConnectingPlate ~—v-eeo_____ ] 1
J4341-0A - Counpler(Le’ft) ———————————————————————— 1 1
RB300120 -~ RetainingPlate ~~———._____________ 1 1
RE000030 T BRing - 1 9
RE000040 T BRing oo 9 1
YA015060 P e 2 2
ZMAD5002 ~-  Screw (M5x0.8x4. 8) = 2 2
ZMA06003 7T SCrew (M6X0.75X7) ~~-eeeeo________ 2 2
ZMHO06006 -~  Screw (MEX0.75%8) ~—ooeei______ 2 2
ZMH06013 - Scrwe (M6X0.75X8) ~~oeee 2 2



9971-C CENTRAL BRACKET MECHANISM
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o 9971

CENTRAL BRACKET MECHANISM

Name of Part Q’ TY
Part No. 9971-C Remarks
BB6002Z2Z _- BallBearing ~——---—-———--——-====------- 1
J1077-0A o Plug —mmmm e 1
J4011-0A o Collar ——m=mmmmmmmmm e mm e 1
J6001-0A .. Support Plate ———----—===-=~~--=-===-===- 1
J6021-0A __  CoverPlate ——-———=——=-—=———=r—=——=-—= 1
J6024-0A -~ CoverPlate —--—----—=-—=-=--====--=-—- 1
J6036-0A o WaSher ———— - —mmmmm e mmmmmm e mmo 4
JB050-0A -- Needle Plate ~———==——~=—=———==~—=—=——=~~ 1
J6169-0A e SHUG ———mmmm e mmmmmmm e 1
WAD59010 ——  Washer —————————m—mm e —m e 2
ZMA04003 -~ Screw (M4X0.7X10) ~-—=-——==r========r= 1
ZMA06002 - Screw (MBX0.75X4.5) ——-—=—=——==-==—==== 2
ZMB06004 --  Screw (MBX1.0X14) ——=-—-———=-—======== 1
ZMC03001 —~  Screw (M3X0.5X8.5) —-——-==-~=-—==-—=—- 4
ZMC04001 ~-  Screw (M4X0.7X8.5) ————=-=——=====-===-= 2
ZMJ05002 ——  Screw (M5X0.8X12) —=--———m—==-==-o—wes 2.
ZMJ06002 --  Screw (MBX1.0X15) —-—-—===—=--==~==-== 4



0. 9971-C

JB173~0A
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CENTRAL BRACKET MECHANISM

J6172—0A
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JE177—0A
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ZMAQS5001 ; ZMAO05002
J6178-0A
ZMA05002
JB179—0A .
JE178—0A ZMAD6002
ZMADS001
i
) J6185—0A
J6186—-0A
ZMAD6002



o] 9971-C CENTRAL BRACKET MECHANISM

Name of Part Q TY
Part No. 9971-C Remarks
J1512-0A -- Presser Shaft Seat (Front) --——-——-=-—--=-~ 1
J6170-0A -—— Roller Bracket (Upper) —————=-—-———=-7—="" 1
J6172-0A -~ Feed Wheel ~-—-==-——=-==-—==—=--=-===—== 1
J6173-0A -- Bevel Gear (Upper) ———-=----———=---"--=- 1
J6174-0A -- Bevel Gear (Lower) —————--———=---—=--—=-- 1
J6175-0A -— Collar =~———=—=—==r-==—=—=o——--——=mo oo 1
J6176-0A -~ Bracket ——-—---r~———--—=--===-——w--——o o= 1
J8177-0A - Bushing ———--—---—~-——=-----=-==-ooooo 1
J6178-0A -—— Bushing ——-==~-=—==——----—--——==—T----- 2
16179-0A o= Cluteh === ——m=mmmmmm = mmmmm e mmm oo 1
J6180-0A -=  Shaft ——= == mmmm e m—m oo 1
J6183-0A -- Bushing -=-----—-=----——===m--—=-----= 1
J6185-0A -~  Bevel Gear (Small) --———————==—-——---——= 1
J6186-0A -- Bevel Gear (Medium) —=--—==-—-—=-=~-----= 1
OBM00020 e Ball e 24
ZMA02501 ——  Screw (M2.5X0.45X2) ——=————————===-——= 3
ZMA0Q4002 -~ Screw (M4X0.7XB) ——--———===m======—--- 1
ZMA05001 --  Screw (M5X0.8X3.5) ———==~-——===-—-—-~- 6
ZMA05002 —-  Screw (M5X0.8X4.5) -=—~==--=========-= 2
ZMA086002 --  Screw (MEX0.75X4.5) ————-————=—====--- 4
ZMC02505 --  Screw (M2.5X0.45X4.8) —-~—======-==-==- 3
ZMH03001 --  Screw (M3X0.5X4) ————==r=—=—====—-——=~ 2



9974-C LEFT SIDE BRACKET AND CENTRAL BRACKET MECHANISM

JE03I0-1A JEC32-0A

JBO33-0A

! O\ ZMC04001
~1A
ZMB03003 —e/ J6034-0A
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P. 9974-C LEFT SIDE BRACKET AND CENTRAL BRACKET MECHANISM
Name of Part Q' TY

Part No. 9974-C Remarks
BB6002ZZ -—- BallBearing -—-~-—--——---——--~—-—=-=---—=" 1
J1077-0A -= Plug ~-—————==r-----=--oo-=-mos-ooooos 1
J4011-0A —— Collar ==—=——=—=r—==——==mro—mm———m—— === 1
J6000-0A -— Side Bracket(Left) ——---~-———=—-—==~—=-—— 1
J6001-1A ~— SupportPlate ——=---=-=——=--=s----ommoo 1
J6023-0A -— CoverPlate ~———-~~----=-=---=----=-o—- 1
J6026-0A -~ CoverPlate ~—————-——=r—-=—=—=—--m=mo - 1
J6030-1A -— PostCapAssy. —-~-———-—--—=w-s--oo—--oos 1
JB032-0A -~ PostCap ~———=r--==—=-—=-—=-—=-=-mo-os 1
JB033-0A -~  Hinge —=-------===--=-~——="T---——---s 1
JB034-0A S 1
JB6035-0A --  8pring ~———-———==-m—--————mo—mm e 1
J6036-0A --  Washer ~-—————--——=mm——————=ro————m 4
J6050-0A - NeedlePlate —~~———=-——=~——-—————=~-—- -1
J6051-0B -~ Feed Whee! ——--————--—————==r-—===———- 1
J6052-0B ~-- Bearing Plate ———---——==--=--—==r=--——==- 1
J6160-0A - Stud —--———mm e mmmmmm e mmm oo 1
wWB041002 --- Spring Washer —~---———=----==-—==--————=~- 8
ZMA05002 -- Screw (M5X0.8X4,5) ~—---—=-————=---—=- 1
ZMA06002 -~ Screw (M6X0.75X3,5) ——-—=-~=-===—===-—- 2
ZMB03003 -— Screw (M3X0.5X4.7) —~-~-—==-mmm=mom oo 3
ZMB04011 --  Screw (M4X0.7X8) ~--————====-=-==—-—== 8
ZMB04021 -—  Screw (M4X0.7X10) -=-——-——-====r—=-=-- 2
ZMC03001 -~  Screw (M3X0.5X8.8) ~-——=-——--—---—=--= 4
ZMC04001 --  Screw (M4X0.7X8.5) —--————=-=----==-—- 2
ZMJ08002 --  Screw (M6X1.0X18) ~————=———-————~—==-- 4
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LEFT SIDE BRACKET MECHANISM
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WA089008(0.20)
WA089009(0.50)

WAQ089013(1.60)

ZMHO8008
J4026-0A

.
: ZMB0O3004

‘ J6016~0A
JB015-1A

, ZMA06001
@mss—oe

BB—-694ZZ

1
J6018-08B
ZMBO4016

@— WA269001

J6105—0A

J7008—0A

ZMC05002

- J6100~0A
G XB400003




Q.

9974-C

LEFT SIDE BRACKET MECHANISM

Part No.

Remarks

BB-694ZZ
BN0O81110
BNO81113
BN141710
BTM02001
J4014-0A
J4025-0A
J4026-0A
J6011-0A
J6012-0A
J6013-0A
J60156-1A
J6016-0A
J6018-0B
J6100-0A
JB6105-0A
J6150-0A
J6151-0A
J6152-0A
J6154-0A
J6159-0B
J6165-0A
JB6166-0A
J7006-0A
RA200260
WA(89006
WAD89007
WA089008
WA089009
WA089013
WA149002
WA149005
WA269001

Name of Part
9974-C
Ball Bearing ——-—==—-=———---------==777- 1
Needle Bearing ———=-—---—--====-==="""" 1
Needle Bearing ——-—=--—-—-=-———=7-=""""~ 1
Needle Bearing —-----—-=~~~—=-——=-"7""~ 2
Thrust Bearing ~——~--—=~————=-"--"-~"""""~ 1
Collar ~————=——-—==~—=-==—————=r—=——==—= 1
Bevel Gear {Small) ~-—=--—-—-==-77-7—=""~ 1
Bevel Gear (Large) ~———=-———~----"-""-"""~ 1
Bushing ~=------=—=-===--"==-=--—-----=-" 1
Bushing =~-——----~=--===-===ws-oooo— o 1
Bushing ————-—-—=-—--—-=—-=--o--—-—o=oos 1
Rotating Hook Opener Bracket —---—------- 1
Rotating Hook Opener -=-------=-=~-----—= 1
Driver ——==~=——=—--==--==----—wooo oo 1
Hook —=-—--~——==-——-=——==m—~-—o—--- 1
Bobbin Case ~———=~——=-=——==--—-—==----"-- 1
Hook Driver ———-=-—===-====-=-===--—=~~- 1
Hook Shaft -——=~~—————===--—----—==——- 1
Feed Wheel Shaft ---—---—- mem s 1
Pull-Off Shaft ~—~----—-===--—==-=-——~-—-= 1
Driving Wheel ~-——---——-—==-~~-—=-——==-- 1
Bevel Gear (Large) ———--—-==--7"—-———=-" 1
Bevel Gear (Small) ~---————===----——-=-~ 1
Bobbin —----—~-~------————=-—m—m oo 1
Retaining Ring ~——-—-——=-==--—==———=-——- 1
Washer ———~----=--~————===--——-—-——=~—= 1
Washer ———==-----————--==~--=-—=-=-—= 1
Washer ———---—-——————===----=---—--ooo= 1
Washer -------——==--=-——-=-----=--=-=- 1
Washer —--------=--——————==-—=---—-== 1
Washer ——~-—-----————==r---—---——=-=-- 1
Washer —---—-————====--—====—-——==—--—= 1
Washer ————--=-~———---———==~=r-—--——- 1



Q.

9974-C

J6150—0A

BTM02001

BNO81113

J6151-0A

BNOB1110

WA149002

J6152--0A

L)

)

LEFT SIDE BRACKET MECHANISM

|\ __A—J6154—0A

BN141710

BN141710

J6011—-0A

RA200260

ZMADB004
JB012-0A
IMADG6003

JB013—0A

@-—— WA149005

ZMHO600

J4025--0A

ZMA06002

J4014—0A

f”@’

ZMA06002
J6165—0A

JE166—0A
N®—— ZMADB002

WAO089006(0.10)
WA089007(0.15)
WA0B9008(0.20)
WA089009(0.50)
WAOB9013(1.60)

ZMH08006

J4026-0A

J6105—-0A

J7006—-0A

ZMC05002

J6100~0A

XB400003

ZMBO3004

J6016—0A

J8015~1A

ZMACE0M
‘gi 6153908

" BB-684ZZ

J6018-08
ZMB04016

D WA269001



Q. 9974-C | LEFT SIDE BRACKET MECHANISM

_ Name of Part QTY
Part No. 9974-C Remarks
XB400003 . Felf mmmmmmmmmmm e mmmmm e 1
ZMA06001 —-  Screw (M6X0.76X3.5) ~-=-—===--------== 2
ZMA06002 —_ Screw (M6X0.75X4.5) ~——---=-——=====——= 5
ZMAO06003 -~ Screw (MBX0.75X7) —————=--==========-= 2
ZMAQ06004 ——  Screw (M6X1.0X25) ——--—==--—===~———=-- 1
ZMB03004 - Screw (M3X0.5%5.7) ——=—-===———==-—--——= 2
ZMB04016 "~ __  Screw (M4X0.7X10) ———-——==m=m==mmmmm—— ’
ZMC05002 -—  Screw (M5X0.8X20) ———-==--==========——~ 1
ZMH06001 ~——  Screw (M6X0.75X4) ——=--————===mmmomm o 5
ZMHO06006 -——  Screw (M6X0.75%X6) —.— ----------- S 2



FEED WHEEL SINGLE-DIRECTION DRIVING MECHANISM
ZMB04015
ZMBO4014

BWGE4E03( 9971-C)
BWGE4ED1 ( 9974-C)

J8190—-0A

J6195~0A
BNOB1014 e ’

J6191—-0A(LEFT) ! .

J6195-0A A

RA200220
BB—60BZZ

J6193—0A(RIGHT)

BNO61014 63/
BB-6082Z - \izﬂ_owm

RA200220 f ZMBO4005

ZMBO4013
, 9974-C (USE)

XB116002 -é
BWGE4E03 ,

ZMBO4015 ——9971-C (USE) ZMB0S002

ZMBOB002

ZMBO4014 J4022-0A




FEED WHEEL SINGLE-DIRECTION DRIVING MECHANISM

Part No.

Name of Part

Re‘marks

BB-608ZZ
BN061014
BWGEA4EQT
BWGE4EOD3
J4a022-0A
J6190-0A
J6181-0A
J6E193-0A
J6195-0A
RA200220
XB116002
ZMB04005
ZMB04013
ZMB04014
ZMB04015
ZMBOS_OOZ
ZML04001

Ball Bearing

Needle Bearing ———-=-——-——=-—"-=""=-"-"

Free-Wheeling (Left) ~~--—----——=~——-———=-

Free-Wheeling (Right) —~—----—-=--~~==—=-~—-

Free-Wheeling Seat ————~--—-=-====-—-=-- '

Retaining Ring —-----======—===-===-=-=-—=

Screw (M4X0.7X6) —————=—=m===---=="—==

Screw (M4X0.7X8) ———====r-——--—==m——=-

Screw (M4X0.7X8) ——=~---———-——==-==-——-

Screw (M4X0.7X8.5) —-~——=———==—==-=——>

Screw (M6X1.0X10) ---—==-———====--—===

Nut (M4X0.7X2.3) —-=—==mm===—mmmm——=m=

Q' TY

9971-C 9974-C
2 2
2 2
0 1
2 0
1 1
1 1
1 1
1 1
2 2
2 2
4 2
0 1
1 1
2 1
2 1
2 2
0 1



JB023—0A (9971-C)
ZMB04010 (9971-C)

RIGHT SIDE BRACKET MECHANISM

J8025—0A ( 9971-C)

zj;’b NLe

ZMC03001

J4011-0A

BB6002Z2

J6160~0A
ZMA0S5002

J8002~0A (9971-C)
JB8002-1A ( 9974-C)

ZMAD8002

JB031~0A ( 9971-C!

JB032-0A(9974-C) P
* 803003

JB034—0A l
- JB030—0A (9971-C)
J5°33"°A:: % JB030-1A ( 9974-C)

J60356-0A

N ZMB04010 { 9971-C)

J6026—0A ( 9974-C)

ZMC03001

J6022-04 (9971-C
2MC03001 TJ




RIGHT SIDE BRACKET MECHANISM

Name of Part Q' TY
Part No. 9971-C 9974-C  Remarks
BB6002ZZ -—- BallBearing ~——----————--=~=-r------ 1 1
J4011-0A -—~ Collar ==-—====————==m—mmmm - 1 1
J6002-0A --- Side Bracket ———------—-——-——==--——=- 1 0
J6002-1A -—- Side Bracket ~——=———————-——=or-—-——- 0 1
J6022-0A -- CoverPlate ~-———--—-=-=——-—---————-- 1 0
J6023-0A -- CoverPlate -—~=~-----———=—=——--—-—- 0 1
J6023-0A -- CoverPlate ~———--—--===----—-——----- 1 0
J6026-0A -- CoverPlate ~————---—~—~~-r-—-—=mm - 0 1
J8030-0A -~ PostCapAssy. ——————---—-————————-~ 1 0
JB6030-1A -~ PostCapAssy. ——————————-—=—--—-——- 0 1
J6031-0A -~ PostCap —————————————~——~---—-———= 1 0
J6032-0A -- PostCap ~—————-——————=———m—mmmeeee 0 1
J6033-0A -~ Hinge —————-==-=-memom oo 1 i
J6034-0A —— Pin e 1 1
J6035-0A --  8pring ———————————————— === 1 1
J6036-0A --  Washer ~——-~-——-~=-———--—-—-———-—- 4 4
J6160-0A -~ Eccentric Stud ~--~~-------m-m—m—o—— 1 1
ZMA05002 --~  Screw (M5X0.8X4.5) ~—------————---- 1 1
ZMAD6002 -~—~  Screw (MBX0.75X4.5) ——————==--=-mmmmaae 2 2
ZMB03003 --—  Screw (M3X0.5X4.7) —————-——~==~ov-- 3 3
ZMBO04010 -—— Screw (M4X0.7X8) ~=-===-==m-r-—mmmm 2 0
ZMC03001 --—  Screw (M3X0.5X8.5) ——-—--—-——--———- 4 4
ZMJ086002 -—— Screw (M6X1.0X15) ~——-—-—=——-——-—- 4 4



RIGHT SIDE BRACKET MECHANISM

J6150-0A |
J6105—0A BTM02001 @
' JE011~0A
J7006-0A BNO81113 -
ClJ RA200260
ZMC05002 !
J6151-0A _
J6100-0A S : JB013—-0A
!
-] ZMAOB004
XB400088 2, BN081110
; ZMA06003
J6012-0A
JBO15-1A

(0.20)WA089008
BB—694ZZ (0.50)WA089009
(1.60)WA0B8013

ZMHOE0M

=
JB016—0A ) ' ZMA08002
!
ZMBO3004 (0.10)WA0B9008 ﬁmou—m
. ] (0.15)WA089007 j
—_—
1

ZMB04016 ——Q\

- ZMHOG006
@ J6016-08 - J4025-0A
J4026—-0A
[ ZMA08002 .
WA269001 @) J6153—-0A ———
T J4014-0A ZMHO6006



S. RIGHT SIDE BRACKET MECHANISM

Name of Part Q TY
Part No. 9971-C 9974-C  Remarks
BB-694Z2Z .--— BallBearing ————--===———==-—---—————=--= 1 1
BN0O81110 .—— Needle Bearing —~~==-m—=————=—~-———~—~==—- 1 1
BNOB81113 —— Needle Bearing ————~——"——"~~-~=~==-——=om - 1 1
BTM02001 ——  ThrustBearing ———--————=====-—r—---—————= 1 1
J4014-0A —— Collar —=—= == e 1 1
J4025-0A --- BevelGear(Small) ——----~——————-——=-———=- 1 1
J4026-0A -—- BevelGear (Large) ————————~=-==-=-—-- - 1 1
J6011-0A -—- Bushing —--~--=~=-r-r=m--—m—mmm oo 1 1
J6012-0A == Bushing ~—----—————=s--ssmomm e e 1 1
J6013-0A ——  Bushing —-——————=—mmmmmmmmmmmmm e 1 1
J6014-0A —— Collar =—==~===~=s e o 1 1
J6015-1A -—~ Rotating Hook Opener Bracke ~-———————=-——=~ 1 1
J6016-0A -— Rotating Hook Opener ~—~-———-—-—==-=-~—== 1 1
J6018-0B ——— Driver ——==—————— e 1 1
J6100-0A ~= Hook ————————==—- e 1 1
J6105-0A -- BobbinCase ~————=~~==-————m-m—————w—— 1 1
J6150-0A -~- HookDriver ————=——=—-=——-————————— - 1 1
JE151-0A -—- HookShaft ~—————=—===—=-m—mm—m— e 1 1
J6153-0A --- Feed Wheel Shaft ~————--—-----——--————-~--~- 1 1
J7006-0A —= BOBbin === mm e e oo ' 1
RA200260 -—— Retaining Ring ——-===-——=——=——————————m- 1 1
WA089006 wm= Washer —————=——— = e 1 1
WAD89007 ——— Washelr ————————— 1 1
WA0B9008 -—= Washer ———————=—= s 1 1
WAD89008 e \WaSHEl ——————— e 1 1
WA089013 o WaSher =~ — e oo e o b 1
WA269001 e Washer ————————mr e 1 1
XB400003 = Felt —m— e 1 "
ZMA06002 - Screw (M6X0.75X4.5) ——-—-———=—~—m—————== 4 4
ZMA06003 —~  Screw (MBX0.75X7) —————————====m———mmm—— 2 2
ZMAOQB004 - Screw{M6X1.0X25) ~—====rr—m—m—m—— - 1 1
ZMB03004 --  Screw (M3X0,5X5.7) ~——————=——=-—=———=m—= 2 )
ZMB04016 -—  Screw (M4X0.7X10) —===~=-—=———=————-——- 1 1
ZMC05002 —-—  Screw (M5X0.8X20) ——=~=-=-=rr—mm—————-—— 1 1
ZMH06001 ——  Screw (M6X0.75X4) ———=====mmm—mm—mmm 2 2
ZMH06006 = Screw (MBX0,75X6) —————————====—=m-—-oo 2 5



ACCESSORIES

J7023-0A
J7022-0A ——{ yA050420 J7021-0A

L

J7015—-0A
J7025-0A
J7024-0A = -
J7030—0A —]
T7016-0A T7017-0A
ZMBO5017
J7018~0A

J7031-0A

J7032-0A

o-—YAD40158

J7033-0A
J7034-0A

ZSM20001

———J7035-0A

ZMDO6001
J7036-0A

J7037~-0A




ACCESSORIES

Part No.

Name of

Part

Q' TY

9971-C 9974-C

Remarks

A7011-0A
J7015-0A
J7018-0A
J7021-0A
J7022-0A
J7023-0A
J7024-0A
J7025-0A
J7030-0A
J7031-0A
J7032-0A
J7033-0A
J7034-0A
J7035-0A
J7036-0A
J7037-0A

T7016-0A

T7017-0A
YA040156
YA050420
ZMB05016
ZMBO05017
ZMDO06001
ZSM20001

Knee Guard
Hinge Pin -

Hinge Connection Seat Assy., ——~~----——--—-
Hinge Connection Seat ---~-------==---—-
Housing Support Stud ~------=-~-~---———~

Head Rest Wood —~--~----~—=~==——~-———~

Knee Lifter Assy, ———---————-———=—====m-——=
Spring ———————-————————=sssssmmme o

Knee Lever
Knee Leven

Knee Plate

Coupling ————===———=——===—=~-=
Rot ———————————m—mmmemm

Belt Cover Set (Large) ~—————-—=——==-—=——
Belt Cover Set (Small) -----———————=—=——--~
[ T

Screw (M5X0.8%X45) ~————————-=--—-—-——-
Screw (M5X0.8X20) ~—-=-==--=====mmmm—m
Screw (M6X1.0X7) ————————====————————-
Screw (5/16-18%X15.8) ~——————————=—=—-=—~

— 48 —

o



GAUGE PARTS LIST

J1075-0A J6050-1A J6050-0A
9974-C NEEDLE CLAMP 9974-C NEEDLE PLATE 9971-C NEEDLE PLATE
SPECIFICATION -PART NO. SPECIFICATION PART NO. SPECIFICATION PART NO.
2.8 J1075-010A 1.6, 2.0 J6050-011A STANGARD HOLE J6050-010A
3.2 J1075-020A 3.2 J6050-031A I An hoic J6050-020A
5.5 J1075-030A 5.5 J6050-041A
3.0 J1075-040A L imd J6050-051A
2.4 J1075-050A - J6050-061A
4.0 J1075-080A 2.8 J6050-071A




NUMERICAL PARTS-LIST

Part No. Page Part No, Page Part No. Page Part No. Page
A1021-0A --- 4 BB-694z7z --. 36, 44 J1064-04 --- 10 J1211.0A --- 20
A1024-1A --_ 4 BB6002z7 --- 30, 34, 42 J1065-08 —-- 10 J1212.0A --- 20
A1026-1A --- 4 BB6004ZZNR --12 J1065-1A --_ 10 J1213-0A --- 8
A1027-1A --- 4 BB6202zZNR --22 J1066-0A --- 10 J1213-1A  —-- 8
A1028-1A --_ 4 BBSZOSZZNR -—-22 J1067-0A --- 10 J1213-384 —-- 8
A1028-2A --_ 4 BB62042ZNR -—-12 J1068-04 --_ 10 J1218-0A --- 20
A1030-0A --- 4 BB6906zz --- 24 J1069-0A --- 10 J1219-0A -—- 20
A1031-0A -—- 4 BN061014 —-_ 6, 40 J1073.0A --- 18 J1223.04 --- 20
A1032-0A --- 4 BNO71008 --- 10 J1074.084 -—- 10 J1223-1A --- 20
A1033-04 -—- 4 BN0O81110 --- 14, 16, 24, 36, 44 J1075-0A -—— 18 J1242.08 --- 12
A1034-04 --- 4 BN0O81113 -_- 36, 44 J1077-04 --- 2, 30, 34 J1242.18 -~ 12
A1035.04 --- 4 BN141710 —-- 38 J1079-0A --- 16 J1270-04 --- 20
A1036-0A --- 4 BN151917 -_- 14, 18, 2¢ J1081-0A --- 18 J1300-04 --- 20
A1038-0A --- 4 BN242810 --- 14 J1082-04 --_ 18 J1301-0A --- 20
A1055-0A --- 2 BNFJ-1010w - 10 J1090-04 --- 18 J1305-0A --- 20
A1076-084 --- 16 BTM02001 --- 36, 44 J1092-04 --- 18 J1306-0A --- 20
A7000-0A -—- 486 BW-GE-8E —-- 6 J1093-0A --- 18 J1335.04 --_ 18
A7001-0A --- 46 BWGE4EQ1 --- 8, 40 J1097.0A -—- 12 J1340-0A --- 18
A7010-0A --- 46 BWGE4EQ3--- 6, 40 J1098-0A --_- 12 J1341.04 --_ 14, 18, 26
A7010-1A --- 45 BEGE4EQ4 —-- 6 J1099-04 --- 12 J1341.174 - 18
A7010-2A --- 48 INDP X5 #16 -- 18, 46 J1100-04 --- 12 J1342.04 --- 18
A7011-0A --- 46 J1011.0A4 --- 20 J1103-04 --- 12 J1342.14 --_ 18
A7011-1A --- 48 J1026-04 --- 4 J1105-04 ~-- 12 J1343.04 --- 14, 18, 28
A7012-1A --- 48 J1026-3A --- 4 J1106-04 --- 12 J1343.9A --- 18
AB1425.0A —-- 14 J1041-0A4 --_ 2 J1181.04 -—- 20 J1344.04 --- 14, 18
B1027-0A --- 4 J1051.04 --= 2 J1183-0A --- 20 J1345.04 --- 14, 18, 28
B1050-04 --- 46 J1052.04 - 2 J1185.04 --_ 20 J1420-0A --- 14
BB-608zz --- 4Q J1060-04 --- 10 J1200-04 --- 20 J1424.04 --_ 28
BB-62477 --- 10 J1061.04 --- 10 J1205-0A --- 20 J1425.0A --- 14
BB-68872z --- 8, 10 J1063-0A —-- 2 J1208-0A --- 20 J1426-0c --- 16



NUMERICAL PARTS-LIST

Part No. Page Part No. Page Part No. Page Part No. Page
J1427-0B 14, 16 J4017-0A 24 J4339-0A 28 J6036-0A 30, 34, 42
J1428-0A 14 J4022-0A 40 J4340-0A 28 J6050-0A 30
J1430-0A 14, 26 J4025-0A 36, 44 J4341-0A 28 J6050-1A 34
J1431-0A 14, 26 J4026-0A 36, 44 J4360-0A 2 J6051-08 34
J1480-0A 16 J4040-0A 26 J4365-0A 2 J6052-0B 34
J1481-0A 16 J4042-0A 26 J6000-0A 34 J6100-0A 36, 44
J1482-0A 16 J4043-0A 26 J6001-0A 30 J6105-0A 36, 44
J1483-0A 18 J4045-0A 26 J6001-1A 34 J6150-0A 36, 44
J1484-0A 16 J1046-0A 26 J6002-0A 42 J6151-0A 36, 44
J1485-0A 16 J4047-0B 16, 24 J6g02-1A 42 JB152-0A 36
J1486-0A 18 J4280-0A 24 J6011-0A 36, 44 J6153-0A 44
J1500-0A 6 J4281-0A 24 J6012-0A 36, 44 J6154-0A 38
J1501-0A 6 J4282-0A 24 J6013-0A 36, 44 J8159-0B 36
J1510-0A 8 J4283-0A 24 J6G14-0A 44 J6160-0A 34, 42
J1510-1A B J4284-0A 24 J6015-1A 36, 44 J6165-0A 36
J1510-3A 8 J4285-0A 24 J6016-0A 36, 44 J6166-0A 36
J1511-0A 8 J4286-0A 24 J6018-0B 36, 44 J6169-0A 30
J1511-1A 8 J4287-0A 24 J6021-0A 30 J6170-0A 32
J1511-3A 8 J4320-0A 28 J6022-0A 42 J6172-0A 32
J1512-0A 8, 32 J4321-0A 22 J6023-0A 34, 42 JB6173-0A 32
J1513-0A 8 J4323-0A 22 J6024-0A 30 J6174-0A 32
J1514-0A 8 J4330-0A 28 J6025-0A 42 J6175-0A 32
J1514-1A 8 J4331-0A 28 J6026-0A 34, 42 J6176-0A 32
J1515-0A 8 J4332-0A 28 J6030-0A 42 J6177-0A 32
J1515-1A 8 J4333-0A 28 J6030-1A 34, 42 J6178-0A 32
J3010-0A 22 J4334-0A 28 J6031-0A 42 J61738-0A 32
J3030-0A 22 J4335-0A 28 J6032-0A 34, 42 J6180-0A 32
J4010-0A 28 J4336-0A 28 J6033-0A 34, 42 J6183-0A 32
J4011-0A 30, 34, 42 J4337-0A 28 J6034-0A 34, 42 J6185-0A 32
J4014-0A 36, 44 J4338-0A 28 J6035-0A 34, 42 J6186-0A 32



V. NUMERICAL PARTS-LIST

Part No. Page Part No. Page Part No. Page Part No. Page
J6190-0A --- 40 RB200150 26 T4377-0A - 24 XB400003 --- 38, 44
J6191-0A 40 RB200170 22 T4378-0A - 24 YA015060 --- 28
J6193-0A 40 RB200240 14 T7016-0A - 48 YAQ25117 --- 8
J6195-0A 40 RB300080 8 T7017-0A - 48 YA040156 -—— 48
J7006-CA 36, 44, 46 RB300120 28 WA029002 - 8 YA050168 --- 16
J7015-0A 48 RB500080 10 WAD023003 -8 YAQ050420 --- 48
J7019-0A 48 RC100085 8 WA029004 -8 YB040025 —-—- 18
J7021-0A 48 REQ00030 28 WA059003 - 46 ZMA02501 --- 8, 32
J7022-0CA 48 RED0Q040 16, 28 WAQ059010 - 30 ZMAQ4001 --- 12
J7023-0A 48 RE000G70 24 WAOQ088005 - 10 ZMAD4002 --- 32
J7024-0A 48 REQ0Q080 8 WAD89006 - 36, 44 ZMAQ4003 --- 30
J7025-0A 48 T1010-0A 2 WAO089007 - 36, 44 ZMA05001 --- 32
J7026-0A 48 T1012-0A 2 WAQ089008 - 38, 44 ZMAQ05002 --- 28, 32, 34, 42
J7030-0A 48 T1020-0A 4 WA089009 - 36, 44 ZMA0OB0O01 —--—- 38
J7031-0A 48 T1020-1A 4 WAD089013 - 36, 44 ZMAO0B00O2 --- 22, 26, 30, 32, 34,
J7032-0A 48 T1037-0A 4 WAQ088015 -8 -=-- 38, 42, 44
J7033-0A 48 T1043-CB 4 WAD99002 -6 ZMA0B003 -—— 12, 20, 28, 38, 44
J7034-0A 48 T1070-0A 18 WA099003 -6 ZMAQG004 -—— 38, 44
J7035-0A 48 T1070-1A 16 WA098004 -6 ZMAQB005 --- 16
J7036-0A 48 T1173-0A 46 WAQ99005 -6 ZMAQ7001 --- 12
J7037-0A 48 T1180-0A 20 WA129001 - 16 ZMB03002 —-- 18
J7040-0A 48 T1320-0A 12, 22 WA149002 - 36 ZMBQO3003 --- 34, 42
J7050-0A --- 46 T1322-0A 12 WA 149005 - 36 ZMB03004 ——- 38, 44
J7050-1A --- 46 T1505-0A 6 WA159001 - 14, 26 ZMBO04005 --- 40
J7200-0A ——- 46 T3022-0A 22 WA269001 - 36, 44 ZMB04006 —-- 18
OBMO0O020 -— 8, 32 T3030-0A 2 WB041002 - 34 ZMB04009 ——— 20, 46
RA200160 --- 6, 8 T4130-0A 22 XB110002 - 18 ZMB04010 --- 42
RA200220 --- 40 T4300-0A 24 XB116002 - 6, 40 ZMB04011 ——— 2, 4, 34
RA200260 --- 36, 44 T4301-0A 24 XB314001 - 18 ZMB04012 --- 18
RB200120 --~- 16 T4371-0A 24 XB400002 - 18 ZMB04013 --- 40



V.

NUMERICAL PARTS-LIST

Part No. Page Part No. Page Part No. Page
ZMB04014 --- 40 ZMC04001 --- 30, 34 ZMJ05008 -—- 14
ZMB04015 6, 40 ZMCO05001 --- 2 ZMJ0B001 --- 16
ZMB04016 - 14, 26, 38, 44 ZMC05002 --- 38, 44 ZMJ06002 --- 30, 34, 42
ZMB04017 -2 ZMCO06001 ~-- 12 ZMKO5002 --- 24
ZMB04021 - 34 ZMC06002 —~-- 12 ZMK06002 --- 29
ZMB04022 - 4 ZMD04001 --- 20 ZMKO08003 --- 20
ZMB04029 - 18 ZMD04002 --- 10 ZML04001 --- 40
ZMB04035 - 8, 20 ZMDO05001 --- 1p ZML0O5002 —-- 24
ZMB05002 - 18 ZMD05003 --- 26 ZML06001 --- 18, 48
ZMBO05003 -2, 20 ZMDO06001 --- 48 ZMNOB001 --- 4
ZMBO5004 --- 2, 26 ZMG06004 --- 20 ZMT05001 ~-—- 46
ZMB05005 --- 14, 18 ZMGO06005 --- 24 ZSB06001 --- 4
ZMB05006 --- 18 ZMHO03001 --- 32 ZSB06003 --- 4
ZMB05007 --- 2 ZMH04001 --- 2 ZSB08008 --- 16
ZMB05010 - 2 ZMHO05002 --- 20 Z8B08025 ——- 16
ZMB05016 --- 48 ZMHO05003 --- 10 Z8B09037 --- 24
ZMBQO5017 --- 48 ZMH0B001 --- 38, 44 ZSB11040 --- 24
ZMB06002 - 2, 40 ZMH06002 --- 12, 22 Z5B11041 ——- 24
ZMB06003 --- 18 ZMH06003 --- 20 Z8SG09004 --- 4
ZMB06004 - 30 ZMHO06004 --- 12, 22, 24 Z8G09005 --- 4
ZMB06007 --- 6, 14 ZMH06005 ~-- 18 ZSL09001 -—- 4
ZMBO7001 - 12 ZMH06006 --- 28, 38, 44 ZSL09002 --- 24
ZMC02502 --- 8 ZMHO06007 --- 14, 18, 26 Z8SM20001 --- 48
ZMC02505 --- 8, 32 ZMH08013 --- 28 ZSN16002 —-—- 4
ZMC03001 - 30, 34, 42 ZMJ05002 --- 12, 30



